56

TRACTOR DECALS

ITEM  PART DESCRIPTION LOCATION NO.
NO.  NO. REQ’D SD
Walker Product and Operation Decals
1 5803  Walker Manufacturing Logo Body 1
2 5856  Made In USA Body 1
3 58022 LH Fender Body, LH Side Near Seat 1
4 41076 PTO Clutch Chassis 1
5 58021 RH Fender Body, RH Side Near Seat 1
6 9804  Axle Lockout Chassis 2
7 4024-2 OQil Reservoir Chassis 2
Danger Decals Warning Decals Caution Decals
8 5805  Caution, Engine Exhaust Rear Body 1
9 7818  Warning, Read Manual Body 1
10  4107-5 Decal, Belt Routing On Guard 1
Maintenance Decals
1 7809  Decal, Parking Brake Body, RH Side below Seat 1
12 6875  PTO Alignment Arrow Universal Joint Tube Assembly 1
13 4105-8 Decal/RH, 18HP Body 1
14 41059 Decal/lLH, 18HP Body 1

Option Decals (applied only to units with corresponding Options installed)

15 5877  Lights, On-Off

Body

NOTE: All parts requiring decals are shipped with decals applied.

Use only genuine Walker® replacement parts.

Effective Date 09-01-06



TRACTOR DECALS

Effective Date 09-01-06

Refer to Decks /
Parts Manual
for Deck Decals

Use only genuine Walker® replacement parts.

57



58

BODY / CHASSIS ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Seat Assembly Deck Support Arm & Hitch Assemblies
1 5103 Seat 1 41 5830 Grease Fitting 1
2 7203 Seat Spring Plate 1 42 4300-10  Deck Support Arm Mount 1
3 7223 Compression Spring (1/2 x 1) 2 (Includes Item # 41)
4 7845 Rubber Bumper (1.375 x .63) 2 43 4431 Deck Support Arm/LH 1
5 5841 Retainer Washer (3/8 x 1-1/4) 6 44 57752 Hitch Pin (#6) 2
6 7846 Washer (3/8 x 1-1/4 x 1/8) 4 45 4430 Deck Support Arm/RH 1
7 7204 Shoulder Bolt, Seat Mount 2 . sk
8 74405  Shock Mount (1-1/4 x 3/4) 2 Tilt-Up Latch Assembly
46 5847 Plastic Tip 1
Body Assembly 47 574420  Spring Am, Tilt-Up Latch 1
9 410541 Rear Body (Includes ltem # 10) 1 48  5744-10  Spring Pivot Bushing 1
10 41901 Insulation Foam Pad 1 49  5744-15  Compression Spring (3/8 x 5/8) 1
1 4100-1 Front Body 1 50  5744-13  Mount Angle, LH 1
12 59894 Dome Plug (3/8) 2 51 5744-12  Hook, Tilt-Up Latch 1
13 5989-3 Dome Plug (5/16) 2 52  5744-14  Mount Angle, RH 1
14 5845 Rubber Bumper (1.50 x 1.25) 2
15 5180  Edge Molding/Lever Opening 2 Fasteners
16 4504-3 Hinge (19") 1 F002 10-24 Keps Nut 10
17 59895 Dome Plug (7/16) 1 F004 1/4-20 Keps Nut 19
18 7834-3  Wire Saddle (3 Wires) 3 F005 1/4-20 ESNA Nut 1
, F009 5/16-18 Whiz Locknut 12
Chassis Assembly FOt4  3/8-16 ESNA Nut 4
19  4910-2 Battery Hold Down Plate 1 FO16 1/2-13 Self-Locking Nut 1
20  4910-3 Battery Spacer Pad 1 F020 5/16-18 ESNA Nut 1
21 9046 Gas Tank Mount 1 F023 10-24 ESNA Nut 2
22 46474 Tail Weight, RH 1 F025 10-24 x 3/8 PPHMS 6
23 4647-3 Tail Weight, LH 1 F026 10-24 x 1/2 PPHMS 2
24 4300-11  PTO Belt Guard 1 F028 10-24 x 3/4 PPHMS 1
25 5832 Cable Clamp (1/2) 2 F029 1/4-20 x 1/2 Hex Bolt 7
26 4300-8 Chassis Guard, Lower Front 1 F032 1/4-20 x 3/4 Hex Bolt 2
27 4300-1 Chassis Frame 1 F034 5/16-18 x 3/4 Hex Bolt 6
28 4102 Body Guide 1 FO37 10-24 x 5/8 PTH Screw 2
29 7222 Extension Spring (1/4 x 3) 1 F048 1/2 SAE Washer 2
30 7854 Plastic Tip, Red 1 F093 5/16-18 x 1 Hex Bolt 1
31 73831 Body Latch Hook 1 F116 1/4-20 x 1-1/4 Hex Bolt 1
32 4145 Body Support Rod 1 F120 AN960416 Washer 1
33 414541 Spring Clip 1 F127 1/16 x 1/2 Cotter Pin 1
34 5223 Extension Spring (1/4 x 5-1/2) 1 F172 1/4-20 x 3/4 Carriage Bolt 2
Tail Wheel Assembly F182 1/4 x 5/8 x 1/8 Washer 2
F227 3/8 x 1-1/4 x 1/8 Washer (Plastic) 2
35 5267-1 Retainer Collar (1") 1 F246 1/4-20 x 1/2 PTHMS 8
(Includes ltem # F413) F292 1/2-13 x 8-1/2 Hex Bolt, GR 2 1
36  5270-1 Pivot Bearing 2 F295 3/16 x 1-1/2 Split Spring Pin 2
37 5420-2 Tail Wheel Fork 1 F341 Coil Roll Pin (7/64 x 9/16) 1
38 50371 Bearing, Tail Wheel 2 F342 5/16 Conical Washer 2
39 5035 Tail Wheel & Tire Assembly (13 x 6.50-6) 1 F388 3/8-16 x 2-1/2 Hex Bolt 4
5035-1 Tail Wheel Tire (13 x 6.50-6) : F413 5/16-24 x 5/16 Set Screw 2
5036 Tail Wheel & Hub (6 x 4.5) * :
40 50381  Axle Spacer Tube (6-5/8) 1 Service Part Only

Use only genuine Walker® replacement parts.

*%

Complete Tilt-Up Latch Assembly Kit available by ordering

kit # 5747.

Effective Date 09-01-06



BODY / CHASSIS ASSEMBLY

F29  —u =
FUZO\\@ et gy
AN N e
/@ 408 50
52/@49 FI3 =
FOUA F342/ BT |
s P Tmy g5

Effective Date 09-01-06 Use only genuine Walker® replacement parts.

59



MAIN COMPONENT POWER TRANSMISSION

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
PTO Drive Assembly Fasteners
1 4850 Handle Grip 1 F004 1/4-20 Keps Nut 3
2 4358 Clutch Lever 1 F008 5/16-24 Keps Nut 1
(Includes ltems # 1 & 5) F009 5/16-18 Whiz Locknut 17
3 943041 Spacer Tube (9/16 x 5/8 x 5/16) 1 F012 3/8-16 Keps Nut 3
4  5214-4 Ball Joint (5/16-24) W/O Stud 1 F013 3/8-16 Whiz Locknut 2
5 5830 Grease Fitting 2 F020 5/16-18 ESNA Nut 1
6 435841 Clutch Rod 1 F024 5/16-24 Jam Nut 2
7 52142 Ball Joint (5/16-24) (Nylon Lined) 1 F029 1/4-20 x 1/2 Hex Bolt 1
8 43583 Clutch Actuator/MB 1 F031 1/4-20 x 5/8 Hex Bolt 3
9 43585 Clutch Linkage Spring 1 F034 5/16-18 x 3/4 Hex Bolt 15
10  5103-2 Pivot Bushing (5/16 ID) 2 F041 3/8-16 x 1-3/4 Hex Bolt 2
1 4349-7 Bearing Mount Plate 1 F042 3/8-16 x 2-1/4 Hex Bolt 1
12 4274-3 PTO Idler Arm Mount Plate 1 F049 5/16 SAE Washer 1
13 43253 Clutch Stop 1 F051 3/8 SAE Washer 1
14 4236 PTO Drive Pulley (5/AA) 1 F127 1116 x 1/2 Cotter Pin 2
(Includes ltems # F153 & F171) F153 3/16 x 3/16 x 1-1/4 Key 1
15 5268 Bearing W/Collar (3/4) 2 F171 5/16-18 x 3/8 Set Screw 2
16 42741 PTO Drive Shaft 1 F178 1/4 x 1 Fender Washer 1
17 42742 PTO Bearing Housing 1 F316 5/16-18 x 1-3/4 Hex Bolt 1
18 43255 Clutch Retainer 1 F413 5/16-24 x 5/16 Set Screw 2
19 4245-3 Stationary Idler Arm 1 F421 5/16-18 x 8 Hex Bolt 1
20  4245-1 ldler Pulley (4/Flat) 2 F425 3/8-16 x 2 Tap Bolt 1
21 4230 Engine/PTO Belt/Matched Set 1
22 5841 Retainer Washer (3/8 x 1-1/4) 1 *  Service Part Only
23 7201-3 DU Bearing 2
24 7201-4 Inner Race (1-1/2) 1
25  5830-3 Grease Fitting (45 Degree) 1
26 43257 ldler Tension Mount 1
27 43252 ldler Adjuster 1
28 43256 dler 1
(Includes Item # 25)
29  4410-1 Mechanical Clutch 1
30 7407 Clevis Pin (3/16 x 1/2) 2
31 4358-4 Clutch Actuator Link 2
32 5229 Extension Spring (1/2 x 2-1/4) 1

Use only genuine Walker® replacement parts.

60

Effective Date 09-01-06



MAIN COMPONENT POWER TRANSMISSION

Refer to
Engine Group
F425 26
/
P
F034
Refer to
Body / Chassis
Assembly

=5\
2 ! > FO34
I

F009

_u

= sl
Ll

FIT1

Effective Date 09-01-06 Use only genuine Walker® replacement parts.



62

ENGINE GROUP

ITEM  PART DESCRIPTION NO. ITEM PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Engine Assembly Fasteners
1 4104-2 Body Support 1 F002 10-24 Keps Nut 8
2 4845 Rubber Bumper (1.0 x .625) 2 F005 1/4-20 ESNA Nut 2
3 4013 Muffler 1 F009 5/16-18 Whiz Locknut 6
4 40135 Heat Shield 1 F025 10-24 x 3/8 PPHMS 4
5 40133 Muffler Heat Shield 1 F026 10-24 x 1/2 PPHMS 4
6  4010-5 3/8 NPT Street L 1 F044 5/16-24 x 3/4 Hex Bolt 2
7 NS 18 HP Engine (Briggs & Stratton 350447) 1 F050 1/4 SAE Washer 4
F052 5/16 External Star Lock Washer 2
Fuel Tank Assembly F053 7/16 Internal Star Lock Washer 2
F140 7/16-14 x 1 Hex Bolt 2
8 58793 Hose Clamp (1/2) 2 F164 10-24 x 1/4 x 3/8 SHL Bolt 2
9 5020 Fuel Filter 1 F184 1/4-20 x 1/2 Hex Bolt, SS 6
10 5086-8 Hose (1/4 x 2-1/2) 1 F185 1/4 Internal Star Lock Washer 6
1 5083-2 Tank Tube Elbow 1 F201 1/4 Belleville Spring Washer 4
12 50831 Bushing, Rubber (Fits 5083) 1 F208 5/16-18 x 2-1/4 Hex Bolt 2
13 5086 Hose (1/4 x 18) 1 F275 5/16-18 x 2 Hex Bolt 2
14 5020-2 Fuel Filter, In Tank 1
15 4046 Fuel Tank, 3.0 Gal. Gas 1 *  Service Part Only
(Fuel Cap Centered)
(Includes Items # 16 & 17)
16 5082-2 Fuel Cap Seal 1
17 5082 Fuel Tank Cap 1
(Includes Item # 16)
Choke and Throttle Assemblies
18  5975-3 Cable Tie (50# x 7") 2
19 51081 Control Lever, Throttle/Choke 2
20  5108-5 Throttle Control Knob/Red 1
21 5108-6 Choke Control Knob/Black 1
22 7108 Control Assembly 2
4108-2  Throttle Control and Cable *
Assembly (Includes Item # 20)
4109-2  Choke Control and Cable *
Assembly (Includes Item # 21)
23 5108-8 Control Bracket 2
24 5108-10  Friction Washer (.125) 2
25  5108-7 Control Lock Tab 2
26 5172 Bearing, Nylon (.255 ID x .379 OD x .250) 1
27 5108-3 Throttle Cable 1
28 5108-4 Choke Cable 1

Use only genuine Walker® replacement parts.

Effective Date 09-01-06



ENGINE GROUP

Effective Date 09-01-06

ey

Refer to
Body / Chassis

//////////// Assembly

16—
<
3

TR0 .

T @
F009 Fis4 //

F185
B—

14 F184

Use only genuine Walker® replacement parts.

63



64

HYDROSTATIC GROUND DRIVE ASSEMBLIES

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Ground Drive Assemblies Wheel Assembly
1 4024-9 Reservoir Cap * 42 5075 LP Wheel & Tire Assembly (18 x 8.50-10) 2
2 4024-5 QOil Expansion Reservoir 2 5075-2 LP Tire (18 x 8.50-10) *
(Includes ltem # 1) 5075-4 LP Wheel (10 x 7) *
3 4024-8 T-Bolt Latch Clamp 2 5033-2 Wheel & Tire Assembly (18 x 6.50-8) o
4 8404-9 Plastic Cover/Black 2 5030-2 Standard Tire (18 x 6.50-8) *
5 40247 O-Ring (15/16 x 1-1/8) 2 5031-2 Standard Wheel (8 x 5.5) *
6  4024-6 QOil Reservoir Retainer 2 5030-4 Tire Tube (18 x 8.50-8)
7 402410  Qil Reservoir Washer 2
8 402411 O-Ring (1/2 x 5/8) 2 Fasteners
9  4028-3 Hydro Lockout Rod 2
10 43004 Spring Mount Plate 1 F004 1/4-20 Keps Nut 6
1 4349-4 Flanged Bearing 3/4" (Includes ltem # 12) 1 F005 1/4-20 ESNA Nut 3
12 5267 Retainer Collar (3/4) 1 F009 5/16-18 Whiz Locknut 4
13 4240 Drive Pulley (4-1/2A) 1 F012 3/8-16 Keps Nut 1
(Includes Items # FO67 & F171) F013 3/8-16 Whiz Locknut 1
14 52671 Retainer Collar (1") 1 F015 1/2-20 Wheel Lug Nut 8
15 43496 Flanged Bearing 1" (Includes Item # 14) 1 F031 1/4-20 x 5/8 Hex Bolt 4
16 4350-5 Flex Coupling Half (1" Bore) 2 F032 1/4-20 x 3/4 Hex Bolt 2
17 4350-3 Spider, Flexible Coupling 1 F040 3/8-16 x 1-1/2 Hex Bolt 1
18 5841 Retainer Washer (3/8 x 1-1/4) 1 F043 3/8-16 x 3 Hex Bolt 1
19 4245 dler Pulley (3/A) 1 F051 3/8 SAE Washer 1
20 72015 Inner Race (2-1/4) 1 F054 AN960616 Washer 2
21 7201-3 DU Bearing 2 F066 1/4 x 1/4 x 3/4 Key 2
22 43495 Hydro Idler Arm (Includes Item # 23) 1 F069 3/32 x 1/2 Cotter Pin 1
23 5830-3 Grease Fitting (45 Degree) 1 F111 1/8 x 3/4 Cotter Pin 2
24 5221 Extension Spring (3/4 x 4) 1 F169 5/16-18 x 1 Carriage Bolt 2
25 4248 Ground Drive Belt 1 F171 5/16-18 x 3/8 Set Screw 2
26 NS Hydro-Gear W/Charge Pump/LH 1 F173 5/16-18 x 3/4 Carriage Bolt 2
(Includes ltem # 9) F277 3/16 x 5/8 Woodruff Key 1
27 40259 Parking Brake Arm Kit * F406 6mm x 20mm Dowel Pin 2
28 NS Hydro-Gear W/Charge Pump/RH 1 F412 1/4-20 x 3/4 Set Screw 4
(Includes ltem # 9) F413 5/16-24 x 5/16 Set Screw 4
29 40255  Hydro Qil Filter *
*  Service Part Only
Parking Brake Assembly
**May be ordered as a factory-installed option or for dealer
30  7406-1 Handle Grip/Red 1 installation. Narrow Drive Tires are used when installing a 36"
31 4406-4 Parking Brake Arm Assembly 1 Deck. Contact your Walker Dealer.
32 4406-11  Brake Actuator Pull 1
33 5665 Compression Spring (1/2 x 1) 1
34 9406-4 Clevis Half 1
35 44074 Bow Tie Cotter Pin 3
36  9406-3 Clevis Half, Spring Side 1
37 7523-2 Clevis Pin with Hole (1/4 x 5/8) 1
38 52253 Return Spring (1/2 x 1.63) 1
39  4406-10  Parking Brake End Mount 1
40  4406-6 Parking Brake Mount Assembly 1
41 4407-2 Park Brake Actuator Link 2

Use only genuine Walker® replacement parts.

Effective Date 09-01-06



HYDROSTATIC GROUND DRIVE ASSEMBLIES

Refer to
Engine Group

Referto
Main Component F066
Power Transmission Group 17

Reft 16 \ \@
efer to
Main Component FOOQ\ %@
Power Transmission Group FA13 15 ® /@

@\

\ 16
FI73 \a AN o0
\ S ® , @ ‘
& \ FO66
F171 13 \ "
\ S . FAL3 \\ FI73
9 10 u\\\b &an g s
@ Q
i A L © ) < 2 N
e L8 . i
&
~_Referto
Body / Chassis
Assembly

Effective Date 09-01-06 Use only genuine Walker® replacement parts.

65



66

STEERING CONTROL ASSEMBLIES

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Steering Lever & FSC Assemblies Fasteners
1 5862 FSC Knob 1 F003 1/4-28 Hex Nut 2
2 4170 FSC Lever Assembly * F004 1/4-20 Keps Nut 4
(Includes ltem # 3) F005 1/4-20 ESNA Nut 2
3 5830 Grease Fitting 2 F008 5/16-24 Keps Nut 5
4  5214-5 Ball Joint (5/16-24/LH) W/O Stud 1 F009 5/16-18 Whiz Locknut 19
5 4173 FSC Rod 1 F010 5/16-24 ESNA Nut 2
6 52144 Ball Joint (5/16-24) W/O Stud 1 F024 5/16-24 Jam Nut 3
7 4219 Extension Spring (3/4 x 6-1/2) 1 F031 1/4-20 x 5/8 Hex Bolt 2
8 44514 FSC Friction Actuator 1 F035 5/16-18 x 1-1/4 Hex Bolt 1
9 52142 Ball Joint (5/16-24) (Nylon Lined) 2 F093 5/16-18 x 1 Hex Bolt 2
10 4213 Hydro-Gear Control Rod 2 F146 1/4-20 Jam Nut 2
" 9024 Washer (1/8 x 7/8) 2 F167 5/16-18 Hex Nut 1
12 4212 Transmission Control Arm 2 F183 .312 x.700 x .074 Washer 4
13 42152 Steering Lever Dampener 2 F188 1/4-20 Self-Locking Nut 4
14 5146 10mm Ball Stud 4 F192 3/8-24 Self-Locking Nut 1
15 4215 Steering Dampener Mount 1 F198 .250 x .625 x .040 Washer, SS 2
16 5214-3 Ball Joint (5/16-24 LH) (Nylon Lined) 2 F211 1/4-20 x 7/8 Hex Bolt 1
17 5830-3 Grease Fitting (45 Degree) 1 F235 5/16-18 x 2-1/2 Hex Bolt 12
18 44511 Steering Pivot Shaft W/Stop 1 F312 3/8 x 3/8 Shoulder Bolt 1
19  9704-3 Pivot Rod Bushing/Plastic 2 F320 1/8 x 3/4 Split Spring Pin 2
20 41422 FSC Friction Washer 1 F345 1/4-20 x .770 Knurled Bolt 4
(1-1/2 x 1-1/32 x 1/16) F352 5/32 x 1 Heavy Duty Roll Pin 2
21 5141 FSC Friction Washer 1 F373 5/16-24LH Hex Nut 3
(1-1/2 x 3/18 x 1/16) F385 1/4 x 1-1/4 Roll Pin 1
22 414241 FSC Cam 1 F386 5/16-18 x 1-1/2 x 3/8 Shoulder Bolt 1
23 44526 Steering Pivot (1/4-20 x 1-1/2) 2 F391 1/4-20 x 1/2 Set Screw, SS 2
24 4451-3 Speed Control Actuator/LH 1 F407 Belleville Washer 3/8 x 1.187 SS 1
(Includes Iltem # 17)
25 5222 Extension Spring (1/2 x 3-1/4) 2 *  Service Part Only
26 5450 D-Clip 2
27 44524 Steering Lever Tube W/Tab 2
28  5453-10  Steering Lever Handle/Adjustable 2
(Includes ltems # 29 & F345)
29  5850-2 Handle Grip, Foam (5-1/2) 2
30  4451-2 Speed Control Actuator/RH 1
(Includes ltem # 3)
Transmission Spring Assemblies
31 4199 Transmission Spring Assembly *
(Includes Items # 32-38, F004, F031,
F320 & F352)
32 4552 Ball Joint (1/4-28) 2
33 51922 Spring Plunger (Female) 2
34 51% Plunger Sleeve 2
35 5193 Washer (3/4 x 1 x .085) 2
36 6191 Spring Slide (4-3/4) 2
37 5195 Compress Spring (1 x 5-1/8) 2
38 619 Spring Slide Cap 2

Use only genuine Walker® replacement parts.

Effective Date 09-01-06



STEERING CONTROL ASSEMBLIES

9
~ F010
P e
7

g Refer to
Hydrostatic Ground
12 Y
s/ F146 Drive Assemblies
. /FOOB/ Do —F

55— FO09

Refer to

Hydrostatic Ground
/ Drive Assemblies

F320 &
D@
% g ¥
\

@\35 3
Ty

F407

F004

I
. .
/ Refer to

19 e Body / Chassis
Assembly

F312

Effective Date 09-01-06 Use only genuine Walker® replacement parts.



68

ELECTRICAL ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D

Electrical Assembly Fasteners
1 8960-15  Ignition Switch W/Keys 1 F002 10-24 Keps Nut 4

(Includes ltems # 17, 18 & F349) F004 1/4-20 Keps Nut 2

2 89901 Hourmeter (Sendec) 1 F026 10-24 x 1/2 PPHMS 2
3 79413 Boot, Circuit Breaker 1 F028 10-24 x 3/4 PPHMS 1
4 7941-6 Circuit Breaker (15AMP) 1 F029 1/4-20 x 1/2 Hex Bolt 1
5 59421 Switch Boot (Fits P/N 5942) 3 F031 1/4-20 x 5/8 Hex Bolt 1
6 5942 Safety Switch (NO) 3 F061 1/4 Star Lock Washer 1
7 78343 Wire Saddle (3 Wires) 3 F086 #10 SAE Washer 4
8 6941 Relay Switch 30/40AMP (NC) 3 F349 Washer .835 ID 1.122 OD, SS 1
9 6923 Battery Cable (-) 1 F374 10-24 Hex Nut 2

10 49404 Battery Cable 12" (+) 1

1 4940-3 Starter Solenoid Cable (4-1/2") 1

12 4929 Starter Solenoid 1

13 4910 Battery (CCA/220) 1

14 5835 Cable Clamp (3/4) 1

15 4940 Wire Harness 1

16 4024-12  Switch Mount 1

17 7854 Plastic Tip, Red 1

18 8960-3 Key Set W/Umbrella 1

Use only genuine Walker® replacement parts.

Effective Date 09-01-06



ELECTRICAL ASSEMBLY

Refer to
Body/Chassis
Assembly

6 \ Refer to
Main Component
Power Transmission

—_ Refer to

Body/Chassis
Assembly
il
END VIEWS ARE SHOWN FROM BACK OF PLUG DETAILA DETAILB
pd BRN YEL o, WHT
& X PURMIHT {
- BLU REDWHT 4 vl
BLU
RED B
/% PUR .
PURMIHT
DETAILC DETAILD DETAILE DETAILF DETAILG DETAILH DETAILI
—D PUR BLK
RED = REDMHT (X ORG PR 8Lk PR PURRED I PUR
) BLK  BRNWHT " @ @ @ "
"Bk BRN// Bk - \
YEL B i BLK RED ORG  mRNMWHT

Effective Date 09-01-06

Use only genuine Walker® replacement parts.

69



70

LIGHT KIT / SPREAD TAIL WHEEL AXLE KIT

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Kit 5989-11  Light Kit Fasteners
Includes Items # 1-14, fasteners listed & instructions. May be ordered
as a dealer-installed option. Contact your Walker Dealer. F009 5/16-18 Whiz Locknut 2
F013 3/8-16 Whiz Locknut 2
1 7989-2 Light Assembly (Halogen) 2 F016 1/2-13 Self-Locking Nut 2
2 79893 Wire Harness Ext./Halogen 2 F046 3/8-16 x 3-1/2 Hex Bolt 2
(Includes ltem # 3) F052 5/16 External Star Lock Washer 2
3 59964 16-14 GA Bullet Cntr. (M) 2 F091 5/16-18 x 5/8 Hex Bolt 2
4 5996-5 16-14 GA Bullet Cntr. (F) 2 F140 7/16-14 x 1 Hex Bolt 4
5  7834-2 Wire Saddle (2 Wires) 9 F205 5/16-18 x 1/4 Set Screw 2
6 59771 Grommet (1/8 x 3/8) 2 F218 7/16 Split Lock Washer 4
7 79954 Power Lead Wire Assembly 1 F344 3/4-16 Slotted Hex Nut 2
(Includes ltems # 6, 8 & 9) F347 3/4 SAE Washer 2
8 5996 1/4 x 16-14 GA QDF Terminal 1 F348 1/8 x 1-1/2 Cotter Pin 2
(Fully Insulated) F377 1/2-13 x 5 Hex Bolt 1
9 59751 Cable Tie (18# x 3-3/4") 1 F423 1/2-13 x 6-1/2 Hex Bolt 1
10  6940-10  Jumper Wire 1
1 5995-5 Piggyback Terminal 1 *  Service Part Only
12 5995 Toggle Switch (Off-On) 1
13 5995-2 Switch Boot 1
14 7993-1 Light Mount Bracket 1
Kit 4420-3  Spread Axle Kit
Includes ltems # 15-33, fasteners listed & instructions. May be
ordered as a dealer-installed option. Contact your Walker Dealer.
15 7420-6 Washer (2-1/2) 1
16 5841 Retainer Washer (3/8 x 1-1/4) 2
17 4420-11 Mount, Spread Axle 1
18 8769-8 Dust Cap, Deck Caster 2
19  8769-6 Bearing Cone (1" ID) 4
20  8769-5 Bearing Cup 4
21 7420-4 Fork Mount Tube (Includes Item # 20) 1
22 8769-7 Seal 2
23 7420-2 Tail Fork, Spread Axle 2
24 8039 Nut, Tail Wheel Axle 2
25  8038-1 Spacer, Tail Wheel Axle 2
26  8768-2 Seal, Reverse Lip 2
27 8037 Bearing Cone (3/4 ID) 4
28 8035 Tail Wheel & Tire Assembly (13 x 5.00-6) 2
(With Bearing Race)
7035-1  Tail Wheel Tire (13 x 5.00-6) *
8036 Wheel & Hub (6 x 3.25) *
8037-2  Bearing Race *
29 80371 Seal, Outer (1-3/4 x 1-1/8) 2
30 7038 Tail Wheel Axle (3/4 x 5-9/16) 2
31 7420-9 Pivot Shaft 1
32 5683 Pivot Bearing 2
33 5830 Grease Fitting 3
Use only genuine Walker® replacement parts. Effective Date 09-01-06



LIGHT KIT / SPREAD TAIL WHEEL AXLE KIT

Effective Date 09-01-06

2
Refer to
Body/Chassis 14—
Assembly )
. F016
9 15

PR —

PURMHT !/
To Main Hamess F013 14

Refer to /

Body / Chassis Assembly

Use only genuine Walker® replacement parts.

71




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


